





| —o—

8B. Service

- Must be performed by a technician -

(4) Replacing the Steering Motor

/\WARNING

® To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ When the steering wheel is difficult to remove, contact your distributor. Use of
excessive force to remove the steering wheel may result in malfunction or damage.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

Remove the environment sensor. (See “8B-3-2 (11) Replacing the Environment Sensor” on page
120.)

Remove the steering assembly. (See “8B-3-4 (1) Removing and Installing the Steering Assembly”
on page 131.)

Remove the analog interface together with the interface bracket. (See “8B-3-4 (2) Replacing the
Steering Assembly Analog Interface” on page 133.)

Remove the steering wheel and the collar. (See “8B-3-4 (3) Removing and Installing the Steering
Wheel” on page 135.)

Steering wheel

Steering assembly

Collar
Center cap

Countersunk cap bolt
(M4 x 15)

Countersunk washer nut (

136

W WMTSDXEx#k&5t8AE _EN.indb 136 $

16/03/22 1 9:£




| —o—

—

8B. Service

- Must be performed by a technician -

ﬂ Remove the two stainless steel rhombic flanged hexagon socket head set screws (M5 x 5).

Hexagon socket head set screw (M5 x 5)

Stainless steel rhombic flange

>

= REE

Allen wrench (3 mm between flats)

—
—

Remove the four flanged bolts (M8 x 20) on the sub frame, and remove the main frame.

Flanged bolt (M8 x 20)

Sub frame

Main frame

Steering motor

s}jied pue saljquiassy Buijjesuj pue Buiroway ~

Flanged bolt (M8 x 20)

[Buuooqsamnou_j[ apo 3581 j

137

W WMTSDXEx#R&t8AE _EN.indb 137 $ 16/03/22 19:£




| —o— I

8B. Service

- Must be performed by a technician -

E Remove the stopper arm B from the steering motor shaft, and remove the key and spacer.
El Remove the four flanged bolts (M8 x 20), and remove the sub frame.

[m Replace the steering motor with a new one.

Steering motor

Flanged bolt (M8 x 20)

Label
* Install with the label
facing upward

\

m To install, perform the procedure in reverse.
Install the steering motor with the label facing upward.

® After replacement, be sure to check the steering operation.
(See “7-9 Adjustments after Parts Replacement (GO TO I/F INITIALIZE)” on page 68.)

138

W WMTSDXEx#R&t8AE _EN.indb 138 $ 16/03/22 19:£




——

- Must be performed by a technician -

W WMTSDXEx#k&5t8AE _EN.indb 139

8B-3-5 Shift (6-Speed MT) Assembly - Must be performed by a technician -

(1) Removing and Installing the Shift (6-Speed MT) Assembly

/N\WARNING

® To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

116.)

Phillips hexagon socket head bolt
W|th flat and split washers)

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

Remove the gate cover. (See “8B-3-2 (8) Removing and Installing the Control Panel” on page

Remove the four Phillips hexagon socket head bolts (with flat and split washers) (M6 x 16), and
pull out the shift (6-speed MT) assembly

Disconnect the four connectors on the back side, and remove the shift (6-speed MT) assembly.

Connector
(2 pin, white)

Label (red)
Connector

(2-pin, red)

/ Connector

(3-pin, white)

Connector
(3-pin, red)

%

E To install, perform the procedure in reverse.
Refer to the figure above, and connect the connectors correctly.

@ After replacement, be sure to check the switch operation.
(See “7-8-6 Input/Output Test of Switches (I/O TEST)” on page 46.)

o

ﬁ

>

==

—
n

s}jied pue saljquiassy Buijjesuj pue Buiroway

[Buuooqsamnou_j[ apo 3581 j

139

16/03/22 1 9:£



| —o— I

8B. Service

- Must be performed by a technician -

(2) Replacing the Photosensor

/A\WARNING

® To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

Remove the shift (6-speed MT) assembly. (See “8B-3-5 (1) Removing and Installing the Shift
(6-Speed MT) Assembly” on page 139.)

Disconnect the connector of the photosensor to be replaced.

Remove the Phillips pan head screw (M3 x 6), and replace the photosensor.

Phillips pan head screw (M3 x 6)
Photosensor
(for gears 1 and 2) ) Photosensor
(for gears 5 and 6)

Connector

E To install, perform the procedure in reverse.

@ After replacement, be sure to check the switch operation.
(See “7-8-6 Input/Output Test of Switches (/0 TEST)” on page 46.)

140

W WMTSDXE k83 E _EN.indb 140 $ 16/03/22 19:£




| —o—

—

8B. Service

- Must be performed by a technician -

(3) Replacing the Micro switch

/N\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

Remove the shift (6-speed MT) assembly. (See “8B-3-5 (1) Removing and Installing the Shift
(6-Speed MT) Assembly” on page 139.)

>

Disconnect the two connectors as shown in the figure.

Open the cable clip and release the two snap-in fasteners.

==

Connector

Cord clip 12
( X
Snap-in fasteners -
o
Click! \ Long-nose pliers é
R + | 2
3
1 5
g
«
. >
<To install> <To remove> §
3
=2
=
QD
>
Q.
"l
Q
=1
w

E Remove the eight flange socket head bolts (M4 x 6).

Flange socket head —
bolt S
(M4 x 6)

e socket head bolt
(M4 x 6)

@/
[Buuooqsamnou_j[ apoy\ 3saL j

141

W WMTSDXER#R&t8AE _EN.indb 141 $ 16/03/22 19:£




| —o—

8B. Service

- Must be performed by a technician -

ﬂ Disconnect the connector.

Micro switch
(for gears 1, 3 and 5)
* The micro switch for gears

2,4 and 6 is on the opposite side.

Remove the two Phillips pan head screws (M2.6 x 10), and replace the micro switch.

Phillips pan head screw (M2.6 x 10)

ﬂ To install, perform the procedure in reverse.

® After replacement, be sure to check the switch operation.
(See “7-8-6 Input/Output Test of Switches (I/O TEST)” on page 46.)

142

W WMTSDXEx#k&5t8AE _EN.indb 142 $

16/03/22 1 9:£



| —o—

—

8B. Service

- Must be performed by a technician -

(4) Replacing the Shutter

/N\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

“ Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

E Remove the shift (6-speed MT) assembly. (See “8B-3-5 (1) Removing and Installing the Shift
(6-Speed MT) Assembly” on page 139.)

>

B Insert an open-end wrench (14 mm across flats) through the tool hole, and engage it with the
locking section (flat section) of the lever shaft to fix the lever shaft. With the wrench held in this
condition, rotate the shift knob in the counter-clockwise direction to remove it. If the shift knob
is too slippery to turn, wrap adhesive fabric tape or rubber bands around the shift knob.

==

@)
w
=
=
5
o
oy
n

Locking section
of lever shaft

ﬂ Pull out shutter A and shutter B, and replace them.

s}jied pue saljquiassy Buijjesuj pue Buiroway

Shutter A — =

(o4

Shutter B— N

Shift (6-speed MT) assembly

[Buuooqsamnou_j[ apo 3581 j

E To install, perform the procedure in reverse.
Refer to the above figure and check the direction of the shutter carefully during reassembly.

143

W WMTSDXEx k&3 E _EN.indb 143 $ 16/03/22 19:£




| —o— I

8B. Service

- Must be performed by a technician -

(5) Replacing the Center Boss

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

Remove the shift (6-speed MT) assembly.
(Refer to “8B-3-5 (1) Removing and Installing the Shift (6-Speed MT) Assembly” on page 139.)

Disconnect the two connectors, open the cable clip and remove the two snap-in fasteners. (See
step ﬂ of “8B-3-5 (3) Replacing the Micro switch” on page 141.)

Remove the eight flange socket bolts (M4 x 6) and separate the outer and inner parts. (See step
E of “8B-3-5 (3) Replacing the Micro switch” on page 141.)

Disconnect the connector of the micro switches on both sides. (See step ﬂ of “8B-3-5 (3)
Replacing the Micro switch” on page 141.)

Remove the two flange socket bolts (M4 x 6) and two flange socket bolts (M4 x 30) and remove
the inner cover. The slider at the tip of the lever has a built-in spring, so be careful not to allow
the slider and spring fly off when removing the lever.

|

Flange socket bolt (M4 x 30
Flange socket bolt (M4 x 6)

Inner cover

Slider and slider spring
(* Be careful not to let the
slider and slider spring fly

7 Cushion rubber and spacer (4 x 35)
off during disassembly.)

(* Be careful not to drop or lose the
cushion and spacer during
disassembly.)

144

W WMTSDXER Rt E _EN.indb 144 $ 16/03/22 19:£




| —o—

—

8B. Service

- Must be performed by a technician -

Remove the C-ring S (nominal diameter: 13) and replace the center boss. When assembling,
apply silicon grease to the areas around the shaft of the center boss.

C-ring S (nominal diameter: 13)

Use a cotton swab and apply
silicon grease to the areas at the
base of the shaft.

>

Center boss

= REE

—
—

‘NOTICE @ Be sure to use silicon grease for plastic lubrication.

Lithium and molybdenum type greases cannot be used.
® After assembly, wipe away any silicon grease that may have protruded around the
micro switch.

m Assemble the shift (6-speed MT) assembly by reversing the disassembly procedure.

@ |f you forget the part installation locations, refer to the exploded view in “10-5 Shift
(6-speed MT) Assembly” on page 167.

s}jied pue saljquiassy Buijjesuj pue Buiroway ~

[Buuooqsamnou_j[ apo 3581 j

145

W WMTSDXER#R&t8AE _EN.indb 145 $ 16/03/22 19:£




| —o—

8B. Service

- Must be performed by a technician -

8B-3-6 Pedal assembly - Must be performed by a technician -
(1) Removing and Installing the Pedal Assembly

/NA\WARNING

® To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

“ Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)
E Remove the four button head bolts (M6 x 12) and four flat washers (M6).

B Rotate the back edge of the pedal assembly so it faces the user.

Button head bolt (M6 x 12)

Flat washer (M6)

Pedal assembly

ﬂ Disconnect the connector.

E Remove the pedal assembly.

Connector

ﬂ To install, perform the procedure in reverse.

146

W WMTSDXEx#k&5t8AE _EN.indb 146 $

16/03/22 1 9:£



| —o—

—

8B. Service

- Must be performed by a technician -

(2) Replacing the Pedal Assembly Analog Interface

The replacement method is the same for both the accelerator pedal and brake pedal.

/N\WARNING

® To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

>

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

Remove the pedal assembly. (See “8B-3-6 (1) Removing and Installing the Pedal Assembly” on
page 146.)

Disconnect the connector.

Remove the Phillips pan head screw (with split washer) (M4 x 8), and remove the ground terminal.

==

Using an Allen wrench, loosen the hexagon socket head set screw (M4 x 8), and remove the
analog interface together with the interface bracket.

X
%n wrench

—
n

Hexagon socket head set screw (M4 x 8)

Interface bracket
Ground wire

s}jied pue saljquiassy Buijjesuj pue Buiroway

Phillips pan head screw

7 Connector
(with split washer) 7 N
(M4 x 8) < NN

[Buuooqsamnou_j[ apo 3581 j

147

W WMTSDXE k&t E _EN.indb 147 $ 16/03/22 19:£




8B. Service

- Must be performed by a technician -

——

ﬂ Remove the analog interface from the interface bracket, and replace the analog interface.

Analog interface

Il

BIac/I: Y A Red

White

Analog interface

To install, perform the

Interface bracket

Lo

procedure in reverse.

Hexagon nut

Split washer

® When installing the analog interface, align the flat surface of the interface shaft with

the position of the

hexagon socket head set screw.

Flat section on interface

Hexagon socket
head set screw

shaft \
/

® After replacement, be sure to check the analog interface operation. (See “7-9
Adjustments after Parts Replacement (GO TO I/F INITIALIZE)” on page 68.)

148

W WMTSDXEx#k&5t8AE _EN.indb 148

16/03/22 1 9:£



| —o—

—

8B. Service

- Must be performed by a technician -

(3) Replacing the boot

The replacement method is the same for both the accelerator pedal and brake pedal.

/N\WARNING

® To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

>

“ Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)
E Remove the pedal assembly. (See “8B-3-6 (1) Removing and Installing the Pedal Assembly” on
page 146.)

B Remove the four flanged nuts (M6)

==

—
n

& // Pedal plate

_— Pedal

N

Flanged nut(MG)\@/\

s}jied pue saljquiassy Buijjesuj pue Buiroway

[Buuooqsamnou_j[ apo 3581 j

149

W WMTSDXEx#REt8AE _EN.indb 149 $ 16/03/22 19:£




| —o—

8B. Service

- Must be performed by a technician -

ﬂ Rotate the pedal and remove it from the pedal plate.

& 4 ’df»% / Pedal plate

® The analog interface is easily damaged, so be careful not to bump the analog
interface when removing the pedal.

E Remove the two Phillips pan head screws (with flat and split washers) (M3 x 5), remove the
fastener, and replace the boot.

Phillips pan head screws
(with flat and split washers)

/ (M3 x 5)
&

Fastener

E To install, perform the procedure in reverse.

@ When inserting the pedal during installation, push in the pedal so that the base of the
boot is aligned with the hole in the pedal plate.

Pedal plate

Align the boot with the rectangular
hole in the pedal plate.

150

W WMTSDXEx#k&t8AE _EN.indb 150 $

16/03/22 1 9:£



| —o—

—

8B. Service

- Must be performed by a technician -

(4) Replacing the Brake Damper

/N\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

“ Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)
E Remove the pedal assembly. (See “8B-3-6 (1) Removing and Installing the Pedal Assembly” on
page 146.)

>

E] Remove the four flange socket head bolts (M6 x 8), and replace the brake damper.

==

—
n

Flange socket head bolt
(M6 x 8)

Brake damper

ﬂ To install, perform the procedure in reverse.

s}jied pue saljquiassy Buijjesuj pue Buiroway

[Buuooqsamnou_j[ apo 3581 j

151

W WMTSDXER#R&t8AE _EN.indb 151 $ 16/03/22 19:£




| —o— I

8B. Service

- Must be performed by a technician -

(5) Replacing the Cushion

The replacement method is the same for both the accelerator pedal and brake pedal.

/\WARNING

® To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

“ Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

Remove the pedal assembly. (See “8B-3-6 (1) Removing and Installing the Pedal Assembly”
on page 146.)

B Remove the two flange socket head bolts (M5 x 10), and remove the cushion and spacer.

Q NNV
QB

Flange socket head y
(M5 x 10) \

Cross-sectional diagram

Spacer — 7 @

Cushion

Cushion, spacer

ﬂ Replace the cushion.

E To install, perform the procedure in reverse.

152

W WMTSDXEx#R&t8AE _EN.indb 152 $ 16/03/22 19:£




| —o—

ﬁ

8B. Service

- Must be performed by a technician -

8B-3-7 Seat Base assembly - Must be performed by a technician-
(1) Replacing the LED PC Board

This machine uses three LED PC boards.
Refer to the procedure below, and replace the LED PC board that corresponds to the malfunction location.

/N\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

>

® PC boards are sensitive to static electricity. If a person handles a PC board while
charged with static electricity, the parts on the PC board may be damaged. Before
handling a PC board, discharge the static electricity from your body; for example, by
touching the surface of grounded metal.

“ Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

==

E Remove the two countersunk torx bolts (M5 x 12), and remove the tail lamp base.

—
n

B Disconnect the connector.

Connector

Tail lamp base

\

s}jied pue saljquiassy Buijjesuj pue Buiroway

g

%\ Torx bolt (M5 x 12)
Q“J

[Buuooqsamnou_j[ apo 3581 j

153

W WMTSDXEx#R&t8AE _EN.indb 153 $ 16/03/22 19:£




| —o— I

8B. Service

- Must be performed by a technician -

ﬂ Remove the two Phillips pan head screws (with split washer) (M3 x 6), and remove the LED PC
board.

Phillips pan head screw (with split washer)

(M3 x6)
\% LED PC board @
Connector
. / (7 OW
f || I
O //
Tail lamp base

E To install, perform the procedure in reverse.

154

W WMTSDXE Rt E _EN.indb 154 $ 16/03/22 19:£




——

8B. Service

- Must be performed by a technician -

W WMTSDXEx#R&t8AE _EN.indb 155

8B-3-8 Seat Assembly —Must be performed by a technician-
(1) Replacing the LED PC Board

This machine uses four LED PC boards.
Refer to the procedure below, and replace the LED PC board that corresponds to the malfunction location.

/N\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

® PC boards are sensitive to static electricity. If a person handles a PC board while
charged with static electricity, the parts on the PC board may be damaged. Before
handling a PC board, discharge the static electricity from your body; for example, by
touching the surface of grounded metal.

n Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)

E Remove the eight button head bolts (M4 x 8) and eight flat washers (M4), and remove the seat
back cover.

Seat back cover
Flat washer (M4)

N \/\@ Z /Button head bolt (M4 x 8)
/\ \ ///\///}f%@%

<L 6w
\ [ N "

™

ﬁ

>

==

—
n

s}jied pue saljquiassy Buijjesuj pue Buiroway

[Buuooqsamnou_j[ apo 3581 j

155

16/03/22 1 9:£



| —o— I

8B. Service

- Must be performed by a technician -

B Disconnect the connector, remove the four Phillips tap-in binding screws (M4 x 8), and remove
the LED bracket.

Connector

Phillips tap-in binding screw

(M4 x 8) \
o7

ﬂ Remove the two pan head screws (with split washer) (M3 x 6).

E Disconnect the connector, and remove the LED PC board.

hillips pan head screw (with split washer)

Connector

E To install, perform the procedure in reverse.

156

W WMTSDXEx#REt8AE _EN.indb 156 $ 16/03/22 19:£




| —o—

—

8B. Service

- Must be performed by a technician -

(2) Replacing the Seat Rails

/N\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

“ Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 31.)
E Remove the pedal assembly. (See “8B-3-6 (1) Removing and Installing the Pedal Assembly” on
page 146.)

>

B Remove the four button head bolts (M6 x 12) and four flat washers (M6), and remove the floor

==

panel.
S
Button head bolt (M6 x 12) 12
- .
D
E - 3
DN 2
Q<© S0 [ Flat washer (M) E
!l :
2 2
..’0~ E ?_,
e &
= o Floor panel g
3
=
=
Q
3
A
=3
w

¥  Remove the tail lamp base. (See “88-3-7 (1) Replacing the LED PC Board” on page 153.)

[Buuooqsamnou_j[ apo 3581 j

157

W WMTSDXEx#REt8AE _EN.indb 157 $ 16/03/22 19:£




| —o—

8B. Service

- Must be performed by a technician -

E Disconnect the connector.

ﬂ Remove the eight button head bolts (M6 x 12) and six flat washers (M6), and remove the seat

assembly.
@ Seat assembly
Button head bolt (M6 x 12) Q) % /
© ? /
Flat washer (M6) \ @
— i
o R

Connector

Remove the four countersunk washer nuts (M8), and remove the seat floor.

Seat floor

Countersunk washer nut (M8)

{

9

Seat assembly

158

W WMTSDXEx#k5t8AE _EN.indb 158 $

16/03/22 1 9:£



| —o—

—

8B. Service

- Must be performed by a technician -

m Slide each seat rail all the way forward and all the way back, remove the two flange socket head
bolts (M8 x 20), and replace the seat rails.

>

Seat assembly

/N\ CAUTION

@ Be careful not to pinch your fingers or other items when sliding the seat rails.

==

—
n

El To install, perform the procedure in reverse.

s}jied pue saljquiassy Buijjesuj pue Buiroway

[Buuooqsamnou_j[ apo 3581 j

159

W WMTSDXEx#k&t8AE _EN.indb 159 $ 16/03/22 19:£




160

——
9. Disposal

/N\WARNING

@ When disposing of the machine, follow the applicable regulations for collection, transportation and

disposal.
® When outsourcing the collection, transportation and disposal of the machine, be sure to delegate to

specialists in each field.

@ The software used in this machine is protected by copyright laws.
It is prohibited to copy, adapt, distribute publicly, or use the software for purposes

other than the operation of this machine.

Infringement of the copyright laws may subject persons to criminal penalties.

Do not use the recording media containing the software in a machine other than the
specified game machine.

Doing so may result in mechanical malfunction.

@ The LCD contains substances corresponding to specially controlled industrial waste
for which special collection, transportation and disposal are mandated by regula-
tions.

When disposing of the LCD, contact your distributor.

*Special collection, transportation and disposal of specially controlled industrial
waste may also be specified by local municipal regulations or other ordinances.

W WMTSDXEx#k&5t8AE _EN.indb 160 $

16/03/22 1 9:£



—— -
@ @ @ @ @ @ n @ @ @ “ @ @ Parts List ﬁ Test Mode wﬁ._._.occ_mmsooz:ow M

161

View from direction Z

@%@S@%ﬁm 4

g |9 9 008 & |
= <C :
2] >< m
il [ , m
m ﬂU” \ @\ N“mﬁ/@ \ \HH_ |
: iy |
S| <
J N




10. Parts List
No. Name Qty. Type and rating Part No.
1 | Underbox 1 729-115
2 | Service door 1 729-116
3 | Coin box door 1 729-117
4 | Woofer box 1 729-118
5 |Woofer net 1 729-119
6 |Slide rail 1 729-120
7 | Stopper bracket 1 729-121
8 |[Service door hinge 1 729-122
9 [Coin box door hinge 1 729-123
10 | Stopper plate S 1 729-124
11 | Stopper plate C 1 729-125
12 | Prize frame 1 729-126
13 |Flap 1 729-127
14 |Flap shaft 1 729-128
15 [ Guard panel 1 729-129
16 [AC cover 1 729-130
17 | Underbox sticker 1 729-131
18 | Driving fee sticker 1 729-377
19 [Lock sticker 1 461-710
20 |Power sticker 1 461-752
21 |Rubber stopper CD 2 710-843
22 |Cash box (K) 1 461-040
23 |Cam lock 1 N92-L10 101-142
24 | Coin box lock (*1) 1 F750-DS8 101-175
25 | Coin selector 1 AD-81P3B5 (HK1$ specification) 100-356
26 |Coin FT bracket 1 NAD-FT(M) 100-450
(with selector, HK1$, without light)

27 | Coin micro switch 1 000-698
28 | Delrin bearing 4  |DR-22-B5-M5-JH 103-152
29 |Knob lock 1 |TL-284 101-177
30 |Caster (stationary type) 2 |SKC-75NM 102-201
31 | Adjusting bolt 2 |KYW16-75-6B 102-045
32 | Circuit protector (circuit breaker) 1 ICP30-L-11-608-7.5-2811 000-760
33 [ Woofer speaker 1 FL130U70-4 006-184
36 |LAN cable 1 10m 007-941
37 |Fuse 1 |250V 5A 001-104
39 |Coin sticker 1 729-110
40 |Driver Cabinet Operation Manual 1 741-360

*1 If you desire a non-random number for Part No. 24, consult your distributor when ordering.

162

W WMTSDXEx#k5t8AE _EN.indb 162

16/03/22 1 9:£



10. Parts List

5

Jalo/l<lo o] 28] @z 2 s gy

16/03/22 19:

163

| 4H

HM

Q =
: =
c %H
1 — o !
\ / /,Vu T o w
[ aDlm
@\ : 2k
£ &) 2
= S WP%S\
c E S w
£8 53
N ° o
w O il 5 T =
% .m o O
o E O
> T o g <
— o — N
m = >
w =
<C
0 -
<
r
o
=
c
m
N
1 38
o -
f— 3
£
m_
o
=
bl
=
=
<
a
wn
e
s
=
—




164

10. Parts List
No. Name Qty. Type and rating Part No.
1 | Middle box 1 729-140
2 |Service door 1 729-141
3 |Rack base 1 729-142
4 |LCD stay 2 729-143
5 [Camera stay 1 729-144
6 | Monitor glass 1 729-145
7 |Glass retainer 2 729-146
8 |[Glass cushion 2 729-147
9 | Punching sticker 1 729-148
10 | Baffle board 2 729-149
11 | Control panel retainer 1 729-150
12 | Monitor mask A 1 729-151
13 | Monitor mask B 1 729-152
14 | Monitor mask L 1 729-153
15 | Monitor mask R 1 729-154
16 |[RingA 6 729-155
17 |Ring B 6 729-156
18 | Control panel 1 729-157
19 | Shift bottom cover 1 729-158
20 | Control panel speaker cover L 1 729-159
21 | Control panel speaker cover R 1 729-160
22 |Point cover L 1 729-161
23 |Point cover R 1 729-162
24 | Instrument panel sticker 1 729-163
25 |View Change sticker 1 729-164
26 |AC cover B 1 729-166
27 | Cable stay 1 729-167
28 | Caution sticker Hypersensitivity to Light (H) 1 461-504
29 | Warning sticker Service (B) PH 1 461-677
30 |Coin box lock (*1) 1 F750-DS8 101-175
31 |Keytag 1 M7 101-229
32 |Round anti-vibration rubber 4 KB-20 102-020
34 | Speaker 1 F66U63-3 006-181
35 |llluminated button (green) 1 OBSA-45AK-G-1FLED-G-12V 000-827
36 |llluminated button (red) 1 OBSA-45AM-R-1FLED-R-12V 000-828
37 | Fan motor 1 PAAD2A225BM-Y003 005-493
38 |BNG card reader assembly 1 Cover, with sticker 307-516
39 |Steering PC board 6 307-588
40 |Environment sensor 1 KBCR-M05VU-HPB2010-CO 307-523
41 |DVI cable 1 1000 mm (between game PC board and monitor) 007-929
42 |Fuse holder 1 F-3321-F-1P 001-076
43 |Fuse 1 AC250V 5A 001-104
44 | USB-ZH5P cable 1 TYX3071-010107 007-930
(between environment sensor and USB connector)

*1 If you desire a non-random number for Part No. 30, consult your distributor when ordering.

W WMTSDXEx#kt8AE _EN.indb 164

o

16/03/22 1 9:£



——

10. Parts List

10-3 Signboard Assembly

—

(Opposite I =
side @) \

(Opposite
side @)
(\.

A
W

- b,d P\

No. Name Qty. Type and rating Part No.
1 | Signboard box 1 729-344
2 |Harness cover 1 729-345
3 |Pillar cover 2 729-346
4 | Signboard side cover L 1 729-347
5 |[Signboard side cover R 1 729-348
6 [LED coverL 1 729-349
7 |LED coverR 1 729-350
8 [LED reflector 6 729-351
9 |[Signboard panel 1 729-352

10 |Signboard sheet 1 735-193
11 | Signboard 1 735-194
12 | Panel retainer 1 729-355
13 [LED bar 1 |ADL_B-10W(600)_BN 307-585
14 |LED PC board 6 |LMRGB12-9-14622-C 002-617
15 [LED bracket (L) 2 729-356

W WMTSDXEx#%&5t8AE _EN.indb 165

o

ﬁ

| >

§ - BEENEECEEN

no

JsI17 shed

[Buuooqsamnou_j[ apo 3581 j

165

16/03/22 1 9:£




10. Parts List

10-4 Steering Assembly

No. Name Qty. Type and rating Part No.
1 | Main frame 1 729-364
2 | Sub frame 1 729-365
3 | Spacer 1 463-031
4 | Collar 1 463-032
5 |Steering interface bracket 1 729-363
6 |StopperarmB 1 464-011
7 | Stopper rubber 2 455-017
8 |Steering wheel 1 729-165
9 [Emblem sticker 1 729-362

10 | Center cap 1 463-113
11 |Key (both-sided) 1 8X7X45 (S45C) 107-028
12 | Steel plate housing unit 1 SBPFL205 103-095
13 [ DC motor 1 DTM-7060-2 005-494
14 | Analog interface 1 RVQ24YNC0406 20F B102 008-078
(270°, without stopper)
15 |Blind bracket 1 710-892
16 | Decorative garnish 1 729-361

166

W WMTSDXEx#k&5t8AE _EN.indb 166

o

16/03/22 1 9:£



——

10. Parts List

10-5 Shift (6-speed MT) Assembly

No. Name Qty. Type and rating Part No.
1 | Gate cover 1 719-218
2 |Outer case 1 710-911
3 |Inner case 1 710-912
4 | Top bracket 1 710-913
5 | Outer cover 1 710-914
6 |[Inner cover 1 710-915
7 |V-plate 1 710-916
8 | Shift knob 1 Hard alumite treated 719-217
9 |Lever shaft 1 710-918

10 | Shift gate 1 710-919
11 | Center boss 1 710-920
12 | Slider 1 710-921
13 [Shutter A 1 710-922
14 | Shutter B 1 710-923
15 | Cushion rubber 2 710-924
16 | Slider spring 1 710-925
17 |Neutral spring 1 710-926
18 |Flange bushing 2 |LFF-1006 104-004
19 | Gate cover sticker 1 729-170
20 | Photo interrupter (with connector) 2 |KI1520-NM 000-623
21 | Micro switch 2 D3M-01L3-3 000-624
22 | Shift (6-speed MT) assembly 1 Excludes Part Nos. 1, 8, 13, 14 and 19 710-805
23 | Shift sub assembly 1 Excludes Part Nos. 2, 4, 5, 10, 18 and 20 from Part No. 22 711-014

W WMTSDXEx#k&5t8AE _EN.indb 167

o

ﬁ

b

s - BEENEEEEEN

[Buuooqsamnou_j[ apo 3581 j

167

16/03/22 1 9:£




10. Parts List

10-6 Pedal Assembly

Accelerator pedal

Brake pedal

LT :=‘
fi”

Accelerator pedal

No. Name Qty. Type and rating Part No.
1 | Pedal plate 1 729-175
2 |Angle AL 1 729-176
3 [Angle AR 1 729177
4 |Angle BL 1 729-178
5 |Angle BR 1 729-179
6 |PedalA 1 729-180
7 |Pedal B 1 729-181
8 |Pedal shaft 2 729-182
9 |Interface bracket 2 729-183

10 |Boot 2 729-190
11 | Spring A 2 729-185
12 |Spring B 1 729-186
13 | Cushion 4 729-187
14 | Brake damper 1 463-028
15 |Analog interface 2 |RVQ24YN04-05 20F B102 (40°) 008-021
16 | Spacer 8 729-188
17 | Fastener 2 729-191

168

W WMTSDXEx#k&5t8AE _EN.indb 168

i

16/03/22 1 9:£




——

ﬁ

10. Parts List
10-7 Service Plate Assembly z
— (e )
52
o L8 e— (en
3 e \@ 8A
X E ==
= 8B
»
@/ OFF|HE \
\ J 11
No. Name Qty. Type and rating Part No. 12
1 | Service plate 1 729-195 3
2 | Service sticker 1 729-196 @
3 | Push button (red) 1 SDP-103-C22RB 000-336 @
4 | Push button (green) 1 SDP-103-C22GB 000-619
5 | Slide switch 1 SDS-103A-03#13BJ 000-681
6 |Toggle switch 1 SDSA-331G-CR 000-337
10-8 Cord Box Assembly
D)=
@) @)
Y
o'
=
g
/‘
O 1 S
—'
S
s
No. Name Qty. Type and rating Part No. %
o
1 | Cord box 1 729-200 E
2 | Noise filter 1 10GEEG3E-R (250VAC 10A) 007-205 ~—

W WMTSDXEx#k5t8AE _EN.indb 169

o

169

16/03/22 1 9:£




10. Parts List

——

10-9 Seat Base Assembly

No. Name Qty. Type and rating Part No.
1 | Seat base 1 729-204
2 |Floor panel 1 729-205
3 [Tail lamp base 1 729-206
4 | Tail lamp reflector 1 729-207
5 | Tail lamp cover 1 729-208
6 | Seat base sticker 1 729-209
7 | Point cover L 1 729-161
8 [Point cover R 1 729-162
9 |Regulator base 1 729-235

10 |[Caster (swivel type) 2 | STC-75NM 102-199
11 | Adjusting bolt 2 |KYW16-75-6B 102-045
12 |LED PC board 3 |LMRGB12-9-14622-C 002-617
13 [ Switching regulator (12 V) 2 |LGA50A-12-J1 SXNMK 009-257
14 | Switching regulator (24 V) 1 0ZP-170-24-J00 009-260
15 | Transformer 1 S133V693PV 004-737

170

W WMTSDXE Rt E _EN.indb 170

o

16/03/22 1 9:£



10. Parts List

10-10 Seat Assembly

No. Name Qty. Type and rating Part No.
1 | Seat floor 1 729-215
2 |Seat adapter 1 729-216
3 | Seat cover F 1 729-217
4 |SeatcoverR 1 729-218
5 [Seat pipe L 1 729-219
6 |SeatpipeR 1 729-220
7 | Seat LED bracket 1 729-221
8 |Seat back cover 1 735-195
9 | Seat side sticker (L) 1 729-223

10 | Seat side sticker (R) 1 729-224
11 | Seat speaker cover 2 710-962
12 | Seat cushion 1 729-225
13 [Seat back 1 729-226
14 | Caution sticker Seat slide (C) 1 461-776
15 |[Seat rail L 1 729-227
16 |Seatrail R 1 729-228
17 | Speaker 2 |F66U63-3 006-181
18 |LED PC board 4 |LMRGB12-9-14622-C 002-617
19 | Hole cover 1 729-229

W WMTSDXER#R&t8AE _EN.indb 171

o

ﬁ

| >

s - BEENEEEEEN

[Buuooqsamnou_j[ apo 3581 j

171

16/03/22 1 9:£




11.Wiring Diagram

(1/3)

WMTSDXEx#REtEAE _EN.indb 172

1 | 2 | 3 | 4 | | 6 | 7 | 8 9 | 10
In this diagram,
1. Unmarked bold green/yellow lines indicate AWG16, unmarked bold lines indicated AWG18, and unmarked lines indicated
AWG24.
2. Unmarked connectors indicate mini universal MATE-N-LOK connectors.
3. Cap connectors use pin contact, and plug connectors use socket contact.
i .
. |
Underbox assembly | Seat base assembly I
JOgUSB A-P - J100 USB A .
2310-A 13 USB extension cable - USB dongle :
0 10_;99 Usae USB extension cable JI01 U3 A-C | |
WO TL T T ST T T T T T s s 3! ‘
i) Pedal Assembly JVL4P ! I
231-C $P3 WOOFER I hitelblack,~~ T~ 7} Black (o Wi b
8Q 500 e Whitefbluel—T—1 White 2 Accelerator pedal | i .
. Whiered 77 Wiefed Whiteredt—T—51 Red neloginteriace
White/blue 11 White/blue LS S
|  ihielgreen|—pr—o[Whielgreen A PedalFGIT | _ _ _ _ Feweebecae  _ _ _ _ _ _ _ _ _ o _ _ _ _ _ __
. White/black' o 4 White/black VL bk s " | I
White/black - \ree—-—-—-—-—-—"""r"""———"""""""—"——"—""""——"""—"""="—"—="—"—"—7""™—"=
| G ow g 5 yellow Whi | ; ; White 7 - == Brake pedal i |
White/red} Red 1 analog interface | .
| L 3] 3l 1kQ [N | | I ol e i i iy |
. Green/yellow} T y o ! Seat bl |
| N eat assem |
| —————————————————————— Pedal FG2_ LEDI LEDPCboard _utrfaee y |
_________________ \orange_ :
- | +H12V 1 1 Pink |
° ; Coin selector | R 2 T—— I
G 3 3 Yellow-green |
| | ! Light blue |
B 4 :
| | .
. JSILEP ' |
Qranger—™ ! I
| \é’rh"i P : LED2 LED PC board _J1g]oH 4 I .
s Bleek 3 S‘EHeek—o E S Coinswith ! +12V 1 1 SP4 Speaker i I
) _wn!:e/:d ack ™4[ 4P ' R 89 100 i
plmmebue 5 5 ! G $P5 Speaker JIGLIP JENLIP-C
3] White/green y 5 y o B 80 100 (] Brown Brown
| 4] White/black T ___ Coin selector FG ° 2 2 Yellow
5] White fmmm | «| g 3l 3 Blue
— Green . £S5 Purple
6 JagvLep E Si2 LED3 LED PC board J57 XA 4P 4] 4
7| Yellow Yellow —— 1~ Yellow Black Testswitch ! +12\7ar AliG22 Orange I 7)Qange AliG22 Orange 5 phlenge AWG22_Pink 231-C
33100 [ 8] Brown Brown [ p|Brown —‘—C Black" Si3 Service switch ! AWG22 Pink 7 Pink AHG22 Pink 5 6 Pink__AW622 > AWG22 Yellow-green
9] Green Green 3 glCreen o Black ! AWG22 Yellow-green 3 Yellow-green _AWG22 Yellcw:greeq 717 Yellw-geen AHG22 AWG22_Light blue
1 Blue Blue Blue ~—O——@ Sii4  Select switch | AWB22 Light blue Light blue AWG22 Light blue Light blue AWG22
10 44 Ovom e I e B B
7 Purple Purple | Purple ——— Black . | — yellow o yellow
11 5[ 51 O O02%@ S5 Enterswitch 9
]Gy Back [—gr—glBlack 7] i e .
E :IrarLge Grﬁ,e\; 17 | LED PC board [ | |
T4p L8[ sp— O +12V 1 o i J22pH® _ LEDS LED PC board |
15 Green/yellow Green/yellow | X R 9| pjEik . BB | Orange 1 2V |
L) Service Plate Assembly 8 gl ! EHE 1 Pink IR, 7 P
. G622 5 AT glue ! 1 Yellow-g 33 g 1 |
G2 &l ! Light blue |
Coin counter [ 4 4 B
__________________ G SeatPG X! i ot
. Green/yel\ow::J Dispenser FG Slide rail | | | |
le ! orange M e orange 3PP LEDG LEDPC board | |
JAD 0P 4-core shielded cable JA3PA P | [ — = = — m e m e ——— — e — i — i — i — i — 9 - 1 )= _q_( 1 1] +12v [
7 White ,»\‘ —>\|Wh\le 7 1T ICR TXD i Pink [ 2 Pink Pink 2 2 R i
| ' | ! Black 2 2l 1 CRiRXD i REGI  Switching regulator 24V TA ﬂowﬁZVH BP ! || Yellow-green 33 llow-green YeHow-éreen 33 g |
. L iRed Al 4[SToCK TXD | Jolunsp oD T 7yBlack ! Light blue [—1—1Light blue Light bluel— 1 B .
H 1 H 1 = | |
Writeiack \ } \ r:v(v;nrez\nk 5 SISTOCK RKD Card vendor ! = 1l 1} AcCioov GND 4 2 ::BC: ! 4 | |
2310-D SR T e e 3 3w ; el 22 N-C. GND 3 3= . 6] 6 |
AlG22 Boo || 0| G i — 3| 3[ACTOOVRET GND 4 g ' | o Jupip BT LEDPCboard [ | .
o s ] ] I | . 4 4] NG 2| 7] 7R ! Froua 1 ] IS
oW g g o4V 25| 5[ EARTH w24V | 8| g ! o e I I B : |
622 Yellow ol o =24V | yellow | | Taillamp FG || Yelow-green 33 g |
I g i HRE i Light boe|—1——5 .
. i REG2  Switching regulator 12V 4.3 500 = EE
T ke Vi 5P JI3|VH 4P | EERB ! . ! |
BRK1  Circuit protector Black - glsls H Tail lamp R
I LNE 500754 LOAD 1] AC100V GND 11 Black ! 11 £ 11 1 .
Py 1 2l N.C GND 2l 2 e ] |
. | O 3[AG100VRET +12V 3 apmy JISL 12P Joef 12p-C
= 2 2 NG T2V a2 Black i 1 Black Black 1
- s o Black Black Black 1
| o o 5| EARTH — )| 2 2
g! g! Yellow 11 Yellow Yellow 3|
L 77777777777 ' &)"I ;I 7777777777777777777 Yellow N Yellow Yellow —4
| = =} —
| | | Cord box assembly | @ | @ | m JEEGS Switching regulator 12V 4.3A SO%MVH » Black 5 5 Black Black 5
o ° —
=] .Y g! s e i[_1]_Acioov G0 ] fyeek e B B e e I IO
EHIE y FILL Noisofiter 108 P <l N L hie 2 —2[_-C. GND 29| L = Omge )
H ! e L t Transformer 4 VL 3P 3] 3|AC100VRET +12V 3| 3p—m —= 38| 8 =3
£l 'JI: Inle|13P A IN P Gra! ‘112 L31 1 Yellow AWG16 Supplied wire AlG16 Supplied wire White, J] LS Green/ 24 N.C a2y 2 Black ) Black Black ol
N 3 — Teg v ellow o 10
| N[ N| AC_RET N White 2l 2 2 Purple AWG16 Supplied wire IE' Alg16 Supplied wire_Gray o1 2 ¥ Grﬁe:/ 5| 5| EARTH N o[ o|Creen - 70
! E[ E| EARTH | ¢ P : L3 3 ] E Lo T e Lo
o E yelow E 2 el ol 17 fow el
zlz = H H —
| i g Regulator Assembly g |
e e 2l L — — s e o e ¢ e ¢ e ¢ e ¢ e e o em— C — & ¢ e ¢ e ¢ emmm ¢ e ¢ e o e 20 ¢ e o e ¢ e ¢ e ¢ e o emm— o e o e o m— o em— — —
Cord box FG1 Cord box FG2 Seat base FG Regulator FG1 Regulator FG2
1 I 2 I 3 I 4 I I 6 I 7 I 8 I 9 I 10

172

16/03/22

19:

[Buuooqsamno.u_j[ apo 1581 j

5




11. Wiring Diagram

(213)

WMTSDXEx k&A% _EN.indb 173

1 2 3 4 5 6 7 8 9 | 10
In this diagram,
1. Unmarked bold green/yellow lines indicate AWG16, unmarked bold lines indicated AWG18, and unmarked lines indicated
AWG24.
2. Unmarked connectors indicate mini universal MATE-N-LOK connectors
3. Cap connectors use pin contact, and plug connectors use socket contact.
s Monitor Assembly 1/2 £ s
Gra Gray S L
1/3 1U—B White White Wi N
Green/yellow y T Greeml L
: E EE G E|_E_EART T USB extension cable J9BUISB AC
——————————— 3= ) 1/31-A
I sewzp NPT D2AmpPCboard (FRONT) | NEN J102i3.5¢| in plug (Greer) 58 T = -
Orange, | RCA Pin plug cable L USB extension cable
1 1 12V USB 2 2/31-B
(Green)J47-VH 5P | J103,.50 pin plug (Black) USE 6 - USB extension cable USB-ZH5P cable
| 1 Spesker T L 8 rea RCAPinpug cable !_g’ﬁ s |
. 89 100 DZE Yellow —t—5 © White 7 | 0 i I ] .
Blue J49 RCA J104-.50 pin plug (Orange) |
+ 4 4 FRe 03.5- 93.5 stereo cable R 2| 2 USB- i | B
| P2 z;e:l;ewr Purple GG FR= (R) Red g !ﬁb}l} | 3l 3] UsB+ Eg:;r[t::\men(
e N e S i | 4 4] GND .
____________ |
| JSOIVHZP AWP2 D2 Amp PC board (SHEET) | | | 5 5| SGND I
Qe i 1] ! ! | .
: { 2 o[ aw | ! ' . -
’ I ! |
2 LE? Brown Eiro&‘/ar‘wad()'ﬂi]1 VH&? R+ J52 RCA | !
2 elow T e B T L White \= | System ES1 (A2) % ! .
Blue Blue J53 RCA !
3 4 4 RR+ % ! J620SUBSP 2-core shielded cable I
U310 7 F;yrkg\e — Purple 55 RR= (R) Red g | Diso TRl 2| 2 \éVhdne - >
[ - S N [ e I Disp. RV T0]_3 2 .
5l Yellow-green 622 3/32-8 o g i ) 5 White/ \__’ Shielded cable C
7 Light blue AWG22 3/32-B g E J5AVH P ANP3 D2 Amp PC board  (HOOFER) B I black |
8 z g S I ST i | ! .
) S I DVI cable ,—'—|—\Js° pVD ! FeT T T T T T T
G Srange) 50,V £P i ¢ DVI J64UsBA USB cable JO5}88 !
et 4 4] WOOFER+ ; ol Req B Lwino T T | [ wi/n |
25| 5] WOOFER- —————C o 9] STR_RXD J95PA P I —
| | 1 White N Red AWG22 |
J96KH 4P | — e 3|3 SIRIXD | [ 5v [ 1 th 622 | JGAHTP - 2-core shielded cable
(Bt | 1] 1] CENTER “—pack L5 5/ GND [ ew | 2] f———"— Dispenser RD| 1] 1 el T
: ac 2| 2 GND ! 2 === — === = ! Dispenser TXD| 2. e
G331 3] WOOFER I E i a0 S1—3] Whitel ., " Shilded cable
| Black a4 GND | 2 | NAV > black
g o - -V (§)PChoard % |
L e e e e e - === E o Whit JB8,NH 6P JB7IVH 3P Red J66IVH 4P i D
o T T e . 2 <o, T o1 2] STR_RXD +5V 1 T [ 1] __GND
| g« DOT ONE PC board 3 | Red a3 s[R TD D o gk Black ™D !
S| wez T ! | shdedcabe ' Whitel - Orange Red i H®
. = ] I ST i el e\ 4[4[ @ +12V K e e — 3 3] +5v EE .
AWg22 Black 2 2 GND J56-3.50 pin plug lact | a4 5V | e
STR3 PC board 1/2
| ol {4l 4] WoOFER by FI Fuse ! oo g | ! |
. Swichboard = 5 5 GND | 6 BOVA Pursi Jelvap MOTOR+ 1 _1}B\GKE ————————— ! . (—
| (32-inch LCD monitor -0 -0 0= - 20 Hreen/ e‘:\; ; 12 éiﬁ'm [ WOTOR-_| 2| 2=
accessories) Y —y—( JT2:NH 3P ; . |
s . S 82-inch LCD monitor While 313 AC_RET 5V T fyie o :
. GND 1 % 6] 6] GND I STEERING | 2| 2po——t
R_LED 33 Orange AWG26 Orange| 8l 8 R LED i GND 3 3 White/ 1,/ |
I GiLED N Yellow Al626 Yellow 7 GiLED ___________ black ©
. PONER 5[ 5|Creen AWG26 Green oo PONER 8 . E
VENU o 6 Blue AWG26 Blue a4 WENU 3
| SEL 7] 7|Ruple L) Pule ™3 st | | 0 e ___ 2 |
- B
. P o ool mggz Sw T W ssolpvi | Steering Assembly i g .
DOWN o g-e = {2[ 2[ DOWN v ] i ' AR &
I T - Whit -, Wihite (1 White -~ |
Black 2l 2 GND Steering wheel i E Red 22 Red : 1 —
. Black 33 GND | analog interface + Shielded cable \ __/ White/ 33 White/ v Shielded cable *
Biad —T—3"aD | 1kQ black black - black |
| Yellow s 6 24V | W Red _Supplied wire 55 LZ] Red
. e O O P i DC motor :
Jzﬁl/UZP » 8 8 24V Green/yellow VL“; Greenlyellow ° | F
T\ Black _-; ] EE .
____________________ o|= Black Black
2{%% 336-A |
3 ellow
m Yellow Yellow, Yellow 4536 A .
5 Black Black AWG22 Black 332F
Black
T I L
1/310-6I— grange Orange Orange., o ¢ .
8 'ﬁ;e Black FM1 DC fan motor
gp=< = 3/30-F Voo JOVLE - Supled popay I
ellow L
10 Green/yellow Green/yellow Black Black FM .
1 3/32-F =
Green/yellow Supplied
12 e | G
1 2 3 4 5 6 7 8 9 10

173

16/03/22

[Buuoousemno.uj[ apo 1581 j

19:55




11. Wiring Diagram

(3/3)

1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 9 | 10
In this diagram,
1. Unmarked bold green/yellow lines indicate AWG16, unmarked bold lines indicated AWG18, and unmarked lines indicated
AWG24,
2. Unmarked connectors indicate mini universal MATE-N-LOK connectors.
3. Cap connectors use pin contact, and plug connectors use socket contact.
e e s e em— ¢ em— e ¢ = m—— ¢ e ¢ e o eOmm ¢ mm— ¢ e e ¢ em— ¢ emm() ¢ m—— ¢ em— ¢ e m—— ¢ e ¢ e mm—— ¢ e ¢ emEm ¢ - ¢ e ¢ em—— ¢ mm—— ¢ e em—— ¢ em—— ¢ e m—— ¢ em—— ¢ e mm— ¢ em— ¢ e— . —
A . Z | Squid ring FG1 £ | Squid ring FG2 1 . . A
= 3| Signboard assembly
I Monitor Assembly 2/2 H s ! JIGLZP _ LED bar I
g o J76/PA 2P LED14 Squid ring PC board g o J85|PA 2P LED17 Squid ring PC board Yol J2T|YL 8P
. ey 1[_+12v Wh,"a” e ]« 2/3 10-F Bf °kW 1) s [ e | .
2] RNG LED tered™ 2 2] RNG LED z/am-F—Z_' 2| 2= Js2PH#  LEDITLED PC board
| Orangel—3T—5[Orange Orange Orange 1T 12y |
— Pink _—4T—[Pink ANG22 Pink Pink T2 R -
‘ ! PA LEDI5 Squid ring PC board J86[pa 2p LEDIB Sauid ring PC board Yelowg 5|5 clow-green AG22 o rellow-green . VWE' 3 3 @ :
I 2/32-C Pink AWG22 1 Orange, 1 Light blue 5 6 Light blue AWG22 T a-'9ht blue T aLight blue ) B I
2/3 2-¢ ~Yelowgreen Aez2 2[ RNG LED White/{ ™5™ NG LED . 17 ] 8o 8l o
. Light blue ANG22 - y 5 E] @ <IE] .
2320 B g E 8 %’1 HE ENEE
= sls sl=<| 8l = &l=|2 =
R | 2 5|2 H EHEE JoPHe  LEDS LEDPCboard| S| E|3| S J33pHap LEDI2 LED PC board
B | | STR3 PC board 212 S s PA LEDIG Squid ring PC board °|= J87PA 2P LEDI9 Squid ring PC board I = Orange 1T +1av Orange T T 49V | B
. | ASTEER |_3| o) itelorown v Orange T 1y O oo I ) B Pk o[ R .
| | D 4 2 g":fﬁi“ 2] RNG LED White ™1 5] RNG LED | Signboard FG i““’:’f;:e” 3 36 rvveon B I I |
o S_TR,_PO!ER_ _8 8 Iwhi(e/red AWG22 : 5 : 4 4 B § :)J—el 4 4 B
| =" V\IA-JV(STPC_bOGFGZ_/Z T = Orange EIO@QE ! ; = ‘:% E g‘]x ‘:% E |
— JBOXAD G 5 LEDIO LED PC board _ J31[pH4p 5|&| =8 JooPHep  LEDY LEDPChoard| S|£|2|S J34pHap  LEDI3 LED PC board -
I 2 I
. | ASTEER | 3] ajutiebrown | 29 Sreenlyelon | P T ] T ISP | S 1 iV .
GND_ [ 12| 1afStemec 8| & R 2 o ° . ol 2[ R . 2 o[ R
| | m 150 15 Pink AlG22 S AliG22 | q 33 Yellow-green Yellow-green 33 q || Yelow-green 3 3 q |
| BN LG 17] 17 Y gl AWG22 AliG22 | B 4 Light blue Light blue 4 B Light blu 4 B
. | Light blue ANG22 G2 1 Y ¢ .
CABINET LEDB| 19[ 19/—=
| RING LED | 211 21 Whitefred ANG22 |
c | Black L7 [ 1 c
| GND 31] 31
. | ) 21 3zl Black ANG22 | .
1 A 5V 7 White/red
| i ACCEL | 4] 4} Linitclolue | ) .u(J L1-C
. i BRAKE | 5] 5hon | Ui
| | G [ 11| 11 | th:e, ve
I | JT0XAD 40P = | felgreen -
. , STR_PONER] 23| 23 J—;'m"" e & m?:e’b'“k
i JCOIN LOCK | 37[ 37 Gre‘; Gre':n
| | ?gé? 3 5 Yellow Yellow
. ! SERVICE | 12| 12jown Brown 1/31-D
D | | P 13[ 13 Green Green D
! DOWN | 14[ 1415 Blue
. ! ENTER | 17 176—“’5’e
I CONCONTER | 1] 1 Bl’ayk
| I GND [ 19 19 Rag
. I +5V__ | 21] 21 Red
_ | +5V 22 22 Ge -
| i SHIFT_UP | 24] 24} === o mmmmmm
. i SHIFT_DOMN| 26[ 2612 | : .
SHIFT LEFT[ 28] 26 JI9XATP J8efuA 2P o !
| | SHIFT RIGAT| 30 30 Yellow Green (] Green T 1 SH6 Micro switch | |
= Shift
: View Crange amp|_31] 31 —% urple c»—g’a““f - 4—{—5'30" 2—&2 (Shift up) i
E . CaleneONOFFlang| 33| 33jerdrdy g—f=senueron | . E
! View Change 0 [ L — JoopRed)  (Red)JaoXA 2P |
! Challenge ONIOFF| 38 ] R — Blue T 7Ble T SHT Micro switch |
. ! GD__| 09| gofBeck » @{—2—2-— (Black 51— (Shitt down) : )
i GND__| 40| dojee - ! [
| fee e o Greenugapii o f I |
. - 1 1 2 J81xa 3P SENT . B .
| | - Wh‘leF” purpley " 2l 2 2 St button r glack 1 1 GND Photo interrupter Shift (6-speed MT) : | I
2/33-G —— o o K S_O\il(ViewChan TOM ™| 2[ SHIFT_LEFT | (vith connector)
= ge, Green) i " assembl
. 235G greeng/ - §1 AHG22 O g,—mwopo ge G2 I s W T ’ ! .
239G mranke ) B\ranke L B\’a"ke ANG22 I
| 2/3 9-F DC < Slack T g0 (Red) gl 3P SEN2 ! |
3| 3= (Red)Jgal\H 4P Black 11T GND | Photo interrupter I
E . White/gray o4 White/gray Qrange ] 2 Yellow! 2| 2| SHIFT RIGHT (with connector) | . F
Purple 5 5 Purple White/gray|—— ; SH9 Red 3 3 5V (Shift right) 1
| ,,,,,,,,,,, Gray o 6 Gray Gray T30 button | |
. ' System ES1 (A2) 212 oo Biack_|—=1—1 Black Black | 4l_|(0"a"enge°N’°FF’ Red) S .
! RO 3] g)Whie o~ 2-core shielded cable c7> White gl White -~
I = ' T TRed | VI S
| I CRIXD | 4 4 f‘e:t b ! Shilded cablel /:mié::m I Sf dm| v T T T T T T T B |
- . CRRTS | 5| bRamg®e: i felded cable’s o . iebic o[ 7o Irebal’s o' JIIPAR I . -
! R CTS | 6] 6— 5 — ez Orange 1T gy i s N
| i ) 71—7] Whitelblacks, _ Black —T—5ap | |
| 2-core shielded cable --~, White
| ——————+—— 3| 3| CR_TXD | —
* [ ! i Red 2 4] CRRXD BNG card reader assembly * ®
T a I »
| b 5] 5] CRCTS | | =
i iWhite/ [ 6] 6] CRRTS
i [ = . o
G . Shielded cable’, * black_—T—T—enp : G 2
=
<]
o
=2
[
(7]
=
o
o
=3
>
E_
1 I 2 I 3 I 4 I 5 I 6 I 7 I 8 I 9 I 10

174

WMTS5DXEx k&t BA & _EN.indb 174 16/03/22 19:85




| —o—

Copyrights and Trademarks

The software used in this machine is protected by copyright laws.

It is prohibited to copy, adapt, distribute publicly, or use the software for purposes other than the operation of this
machine.

Infringement of the copyright laws may be subject to criminal penalties.

In addition, do not use the recording media containing the software in a machine other than the specified machine.
Doing so may result in equipment malfunction.

Parts of the software used in this machine are protected by GNU General Public License (“GPL”) and GNU Lesser
Public License (“LGPL”).

Customers are allowed to obtain, modify and redistribute the source codes of those parts of the software.

Note that these parts of the software comprise only a part of this product, and this does not imply that the source codes
of the entire software can be obtained, modified or redistributed.

For information on GPL and LGPL, visit the following Websites.

http:/lwww.gnu.org/licenses/old-licenses/gpl-2.0.html

http:/lwww.gnu.org/licenses/old-licenses/lgpl-2.1.html

To obtain GPL/LGPL protected source codes used in this machine, contact BANDAI NAMCO Amusement Inc.

BIN
ses Bink Video. Copyright © 1997-2011 by RAD Game Tools, Inc.

VIDEO

This product uses RYOBI fonts.
DynaFont is a registered trademark of DynaComware Taiwan Inc.

Dodge and SRT and related logos, vehicle model names and trade dress are trademarks of FCA US LLC and used under
license by BANDAI NAMCO Amusement Inc. ©2015 FCA US LLC.

All trademarks and copyrights associated with the manufacturers, vehicles, models, trade names, brands and visual images
depicted in this game are the property of their respective owners, and used with such permissions.

Other company names and product names noted in this Operation Manual are trademarks or registered trademarks of
the respective companies.

This product uses the following third party software with approval.Please see below for licensing conditions:

Lua

Copyright (C) 1994-2008 Lua.org, PUC-Rio. All rights reserved.

Luabind

Copyright (c) 2003 Daniel Wallin and Arvid Norberg

Permission is hereby granted, free of charge, to any person obtaining a copy of this software and associated documentation files
(the "Software"), to deal in the Software without restriction, including without limitation the rights to use, copy, modify, merge, publish,

distribute, sublicense, and/or sell copies of the Software, and to permit persons to whom the Software is furnished to do so, subject
to the following conditions:

The above copyright notice and this permission notice shall be included in all copies or substantial portions of the Software.

W WMTSDXEx#R&t8AE _EN.indb 175 $

16/03/22 1 9:£



| —o— I

THE SOFTWARE IS PROVIDED "AS IS", WITHOUT WARRANTY OF ANY KIND, EXPRESS OR IMPLIED, INCLUDING BUT NOT
LIMITED TO THE WARRANTIES OF MERCHANTABILITY, FITNESS FORAPARTICULAR PURPOSE AND NONINFRINGEMENT. IN
NO EVENT SHALL THE AUTHORS OR COPYRIGHT HOLDERS BE LIABLE FORANY CLAIM, DAMAGES OR OTHER LIABILITY,
WHETHER INAN ACTION OF CONTRACT, TORT OR OTHERWISE, ARISING FROM, OUT OF OR IN CONNECTION WITH THE
SOFTWARE OR THE USE OR OTHER DEALINGS IN THE SOFTWARE.

SIMD oriented Fast Mersenne Twister(SFMT) pseudorandom number generator
Copyright (c) 2006,2007 Mutsuo Saito, Makoto Matsumoto and Hiroshima
University.

Copyright (c) 2012 Mutsuo Saito, Makoto Matsumoto, Hiroshima University

and The University of Tokyo.

All rights reserved.

Redistribution and use in source and binary forms, with or without
modification, are permitted provided that the following conditions are

met:

* Redistributions of source code must retain the above copyright
notice, this list of conditions and the following disclaimer.

* Redistributions in binary form must reproduce the above
copyright notice, this list of conditions and the following
disclaimer in the documentation and/or other materials provided
with the distribution.

* Neither the names of Hiroshima University, The University of
Tokyo nor the names of its contributors may be used to endorse
or promote products derived from this software without specific

prior written permission.

THIS SOFTWARE IS PROVIDED BY THE COPYRIGHT HOLDERS AND CONTRIBUTORS
"AS IS" AND ANY EXPRESS OR IMPLIED WARRANTIES, INCLUDING, BUT NOT
LIMITED TO, THE IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR

APARTICULAR PURPOSE ARE DISCLAIMED. IN NO EVENT SHALL THE COPYRIGHT

W WMTSDXEx#REt8AE _EN.indb 176 $ 16/03/22 19:£



| —o— I

OWNER OR CONTRIBUTORS BE LIABLE FOR ANY DIRECT, INDIRECT, INCIDENTAL,

SPECIAL, EXEMPLARY, OR CONSEQUENTIAL DAMAGES (INCLUDING, BUT NOT
LIMITED TO, PROCUREMENT OF SUBSTITUTE GOODS OR SERVICES; LOSS OF USE,
DATA, OR PROFITS; OR BUSINESS INTERRUPTION) HOWEVER CAUSED AND ON ANY
THEORY OF LIABILITY, WHETHER IN CONTRACT, STRICT LIABILITY, OR TORT
(INCLUDING NEGLIGENCE OR OTHERWISE) ARISING IN ANY WAY OUT OF THE USE

OF THIS SOFTWARE, EVEN IF ADVISED OF THE POSSIBILITY OF SUCH DAMAGE.

Protocol Buffers - Google's data interchange format
Copyright 2008 Google Inc. All rights reserved.

http://code.google.com/p/protobuf/

Redistribution and use in source and binary forms, with or without
modification, are permitted provided that the following conditions are

met:

* Redistributions of source code must retain the above copyright
notice, this list of conditions and the following disclaimer.

* Redistributions in binary form must reproduce the above
copyright notice, this list of conditions and the following disclaimer
in the documentation and/or other materials provided with the
distribution.

* Neither the name of Google Inc. nor the names of its
contributors may be used to endorse or promote products derived from

this software without specific prior written permission.

THIS SOFTWARE IS PROVIDED BY THE COPYRIGHT HOLDERS AND CONTRIBUTORS
"AS IS" AND ANY EXPRESS OR IMPLIED WARRANTIES, INCLUDING, BUT NOT
LIMITED TO, THE IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR

APARTICULAR PURPOSE ARE DISCLAIMED. IN NO EVENT SHALL THE COPYRIGHT

W WMTSDXEx#R&t8AE _EN.indb 177 $ 16/03/22 19:£




| —o— I

OWNER OR CONTRIBUTORS BE LIABLE FOR ANY DIRECT, INDIRECT, INCIDENTAL,

SPECIAL, EXEMPLARY, OR CONSEQUENTIAL DAMAGES (INCLUDING, BUT NOT
LIMITED TO, PROCUREMENT OF SUBSTITUTE GOODS OR SERVICES; LOSS OF USE,
DATA, OR PROFITS; OR BUSINESS INTERRUPTION) HOWEVER CAUSED AND ON ANY
THEORY OF LIABILITY, WHETHER IN CONTRACT, STRICT LIABILITY, OR TORT
(INCLUDING NEGLIGENCE OR OTHERWISE) ARISING IN ANY WAY OUT OF THE USE

OF THIS SOFTWARE, EVEN IF ADVISED OF THE POSSIBILITY OF SUCH DAMAGE.

Independent JPEG Group License

this software is based in part on the work of the Independent JPEG Group

OpenSSL

LICENSE ISSUES

The OpenSSL toolkit stays under a dual license, i.e. both the conditions of
the OpenSSL License and the original SSLeay license apply to the toolkit.

See below for the actual license texts. Actually both licenses are BSD-style
Open Source licenses. In case of any license issues related to OpenSSL

please contact openssl-core@openssl.org.

OpenSSL License

/*

* Copyright (c) 1998-2011 The OpenSSL Project. All rights reserved.
* Redistribution and use in source and binary forms, with or without
* modification, are permitted provided that the following conditions

*are met:

W WMTSDXEx#R&t8AE _EN.indb 178 $ 16/03/22 19:£




| —o— I

* 1. Redistributions of source code must retain the above copyright

*

notice, this list of conditions and the following disclaimer.

* 2. Redistributions in binary form must reproduce the above copyright

*

notice, this list of conditions and the following disclaimer in
the documentation and/or other materials provided with the

distribution.

* 3. All advertising materials mentioning features or use of this

*

software must display the following acknowledgment:

"This product includes software developed by the OpenSSL Project

*

for use in the OpenSSL Toolkit. (http://www.openssl.org/)"

* 4. The names "OpenSSL Toolkit" and "OpenSSL Project" must not be used to

*

endorse or promote products derived from this software without

*

prior written permission. For written permission, please contact

*

openssl-core@openssl.org.

* 5. Products derived from this software may not be called "OpenSSL"

*

nor may "OpenSSL" appear in their names without prior written

*

permission of the OpenSSL Project.

* 6. Redistributions of any form whatsoever must retain the following

*acknowledgment:
"This product includes software developed by the OpenSSL Project

*

for use in the OpenSSL Toolkit (http://www.openssl.org/)"

* THIS SOFTWARE IS PROVIDED BY THE OpenSSL PROJECT "AS IS" AND ANY

W WMTSDXEx k&3 E _EN.indb 179 $ 16/03/22 19:£



——

* EXPRESSED OR IMPLIED WARRANTIES, INCLUDING, BUT NOT LIMITED TO, THE

* IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A PARTICULAR

* PURPOSE ARE DISCLAIMED. IN NO EVENT SHALL THE OpenSSL PROJECT OR
*ITS CONTRIBUTORS BE LIABLE FOR ANY DIRECT, INDIRECT, INCIDENTAL,

* SPECIAL, EXEMPLARY, OR CONSEQUENTIAL DAMAGES (INCLUDING, BUT

*NOT LIMITED TO, PROCUREMENT OF SUBSTITUTE GOODS OR SERVICES;

* LOSS OF USE, DATA, OR PROFITS; OR BUSINESS INTERRUPTION)

*HOWEVER CAUSED AND ON ANY THEORY OF LIABILITY, WHETHER IN CONTRACT,
* STRICT LIABILITY, OR TORT (INCLUDING NEGLIGENCE OR OTHERWISE)
*ARISING IN ANY WAY OUT OF THE USE OF THIS SOFTWARE, EVEN IF ADVISED

* OF THE POSSIBILITY OF SUCH DAMAGE.

* This product includes cryptographic software written by Eric Young
* (eay@cryptsoft.com). This product includes software written by Tim
* Hudson (tjh@cryptsoft.com).

*

¥

Original SSLeay License

[* Copyright (C) 1995-1998 Eric Young (eay@cryptsoft.com)
* All rights reserved.

* This package is an SSL implementation written

* by Eric Young (eay@cryptsoft.com).

* The implementation was written so as to conform with Netscapes SSL.

*

W WMTSDXEx#kt8A#E _EN.indb 180 $

16/03/22 1 9:£



——

* This library is free for commercial and non-commercial use as long as
* the following conditions are aheared to. The following conditions

* apply to all code found in this distribution, be it the RC4, RSA,

* lhash, DES, etc., code; not just the SSL code. The SSL documentation
* included with this distribution is covered by the same copyright terms

* except that the holder is Tim Hudson (tjh@cryptsoft.com).

* Copyright remains Eric Young's, and as such any Copyright notices in

* the code are not to be removed.

* If this package is used in a product, Eric Young should be given attribution

* as the author of the parts of the library used.

* This can be in the form of a textual message at program startup or
* in documentation (online or textual) provided with the package.

* Redistribution and use in source and binary forms, with or without
* modification, are permitted provided that the following conditions

* are met:

* 1. Redistributions of source code must retain the copyright
*notice, this list of conditions and the following disclaimer.

* 2. Redistributions in binary form must reproduce the above copyright

*

notice, this list of conditions and the following disclaimer in the
* documentation and/or other materials provided with the distribution.
* 3. All advertising materials mentioning features or use of this software
* must display the following acknowledgement:

"This product includes cryptographic software written by
Eric Young (eay@cryptsoft.com)"

The word 'cryptographic' can be left out if the rouines from the library

being used are not cryptographic related :-).

W WMTSDXER#R&t8AE _EN.indb 181 $

16/03/22 1 9:£



| —o— I

* 4. If you include any Windows specific code (or a derivative thereof) from
* the apps directory (application code) you must include an acknowledgement:

* "This product includes software written by Tim Hudson (tjh@cryptsoft.com)"

* THIS SOFTWARE IS PROVIDED BY ERIC YOUNG “AS IS" AND

* ANY EXPRESS OR IMPLIED WARRANTIES, INCLUDING, BUT NOT LIMITED TO, THE

* IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE
* ARE DISCLAIMED. IN NO EVENT SHALL THE AUTHOR OR CONTRIBUTORS BE LIABLE

* FOR ANY DIRECT, INDIRECT, INCIDENTAL, SPECIAL, EXEMPLARY, OR CONSEQUENTIAL

* DAMAGES (INCLUDING, BUT NOT LIMITED TO, PROCUREMENT OF SUBSTITUTE GOODS

* OR SERVICES; LOSS OF USE, DATA, OR PROFITS; OR BUSINESS INTERRUPTION)
*HOWEVER CAUSED AND ON ANY THEORY OF LIABILITY, WHETHER IN CONTRACT, STRICT
* LIABILITY, OR TORT (INCLUDING NEGLIGENCE OR OTHERWISE) ARISING IN ANY WAY
*OUT OF THE USE OF THIS SOFTWARE, EVEN IF ADVISED OF THE POSSIBILITY OF

* SUCH DAMAGE.

* The licence and distribution terms for any publically available version or

* derivative of this code cannot be changed. i.e. this code cannot simply be
* copied and put under another distribution licence

* [including the GNU Public Licence.]

¥/

Camellia C-language Version Crypto Engine

Copyright (c) 2006,2007
NTT (Nippon Telegraph and Telephone Corporation) . All rights reserved.

Redistribution and use in source and binary forms, with or without modification, are permitted provided that the following conditions
are met:

1. Redistributions of source code must retain the above copyright notice, this list of conditions and the following disclaimer as the
first lines of this file unmodified.

2. Redistributions in binary form must reproduce the above copyright notice, this list of conditions and the following disclaimer in
the documentation and/or other materials provided with the distribution.

W WMTSDXEx#R&t8AE _EN.indb 182 $ 16/03/22 19:£



| —o—

THIS SOFTWARE IS PROVIDED BY NTT "AS IS" AND ANY EXPRESS OR IMPLIED WARRANTIES, INCLUDING, BUT NOT
LIMITED TO, THE IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE ARE
DISCLAIMED.

INNO EVENT SHALLNTT BE LIABLE FORANY DIRECT, INDIRECT, INCIDENTAL, SPECIAL, EXEMPLARY, OR CONSEQUENTIAL
DAMAGES (INCLUDING, BUT NOT LIMITED TO, PROCUREMENT OF SUBSTITUTE GOODS OR SERVICES; LOSS OF USE,
DATA, OR PROFITS; OR BUSINESS INTERRUPTION) HOWEVER CAUSED AND ON ANY THEORY OF LIABILITY, WHETHER
IN CONTRACT, STRICT LIABILITY, OR TORT (INCLUDING NEGLIGENCE OR OTHERWISE) ARISING IN ANY WAY OUT OF
THE USE OF THIS SOFTWARE, EVEN IF ADVISED OF THE POSSIBILITY OF SUCH DAMAGE.

W HY&Et12.indd 183 $

16/03/25 1 1:%6




WMTSDXEx#k&5t8AE _EN.indb 184

16/03/22 1 9:£





